

4

GOVT. COLLEGE OF ENGINEERING
PARASSINIKKADAVU .P.O
KANNUR

DEPARTMENT OF CIVIL ENGINEERING
MATERIAL TESTING LABORATORY

TEST REPORT

Sub: Quality Assessment of Construction materials supplied-reg

Ref: 1. Letter No.Nil dated 11 -02 -14, From M/s V.K. Stone Crusher, Vellarvalli (P.O),
Peravoor, Kannur.

2. Letter No.CCE-795/2013-14 dated 11-02-14, From the Principal,GCEK.

Samples supplied by the Client

With reference to your letter cited above, the following tests have been completed as per relevant IS specification and the results are furnished herewith

CRUSHED STONE SAND

Sl no.	Details of the Test	Test sample	IS Limits
1	Grading zone	Zone-II	Zone-II
2.	Sieve analysis	% finer	
	Sieve size		
	10.00mm	100	100.00
	04.75mm	99.80	90-100
	2.36 mm	91.80	75-100
	1.18 mm	63.00	55-90
	0.6 mm	42.20	35-59
	0.3 mm	29.80	8-30
	0.15 mm	11.40	0-20
3.	Fineness modulus	2.69	-

Countersigned

Countersigned

Head of the Dept. (Civil Engg.)
Govt. College of Engg., Kannur

Staff in charge

SAJI.K.P.
ASSISTANT PROFESSOR
DEPARTMENT OF CIVIL ENGINEERING
GOVERNMENT COLLEGE OF ENGINEERING
KANNUR - 695014